

Printout

Monday, 27 August 2018 11:08 AM



IAN BENNIE & ASSOCIATES PTY. LTD.
Building Performance Testing

ACN : 007 133 253



TEST REPORT NUMBER 2014-034-S1

SUMMARY

Test Client: Clear Edge Glass Systems
 20/32 Silkwood Rise, Carrum Downs, Vic, 3201, Australia

Sample

Identification: A "Clear Edge Glass System" two edge support slide and turn window on a Nulite "Conder Suite" Balustrade was installed in the Laboratory for testing. The overall size of the sample was 2400 mm in width by 2800 mm in height. Details of the sample condition are given in the Clear Edge Glass Systems and Nu-Lite Balustrading drawings that are given in Appendix B. Sample drawings received: 3 December 2014.

Test Method: Structural ULS test procedures and performance requirements in accordance with Australian Standard AS/NZS 4284:2008, Testing of building facades..

Nominated ultimate limit state pressures: +3.3 and -3.3 kPa

Test Date(s): 20th of May 2014.

Results: The sample passed the Ultimate Strength test requirements of AS/NZS 4284:2008 for the nominated test parameters. Complete details of all tests conducted and results are given in the body of this report.

This report shall not be reproduced except in full.

Report Distribution:

Ian Bennie & Associates..... 3
 Clear Edge Glass Systems.....PDF



Derek Dubout 4 December 2014
 Authorised Signatory

IBA Report: 2014-034-S1 - Page 1 of 2